


 

 

 
 

ATTACHMENT 1  
RESPONSE AND CROSS-REFERENCE TABLE 



Groundwater Discharge Plan 
Artesia PTU LLC February 18, 2022 
 

1 

Response and Cross Reference Table  

Comment 
Number OCD Comment APTU Response 

Location of 
Revision/Information 

in Application 

1 

20.6.2.3106(D)(4) NMAC requires a 
description of the flooding potential of the 
site. The application’s regulatory cross-
reference check (Page vii) indicates that 
flooding potential is discussed in Section 
3.7. However, Section 3.7 does not address 
the flooding potential of the site. Is any part 
of the facility in a flood plain or has there 
been any historical flooding at this location? 

Section 3.7 has been updated to include a discussion of 
[...]
laboratory for analysis of chemicals of concern (COCs) as specified in the current FWGMWP, 
including volatile organic compounds (VOCs), semivolatile organic compounds (SVOCs), diesel 
range organics (DRO), gasoline range organics (GRO), total metals, dissolved metals (first semi-
annual event only), cations, anions, nitrates/nitrites, cyanide, and/or TDS. Select groundwater 
samples will be analyzed for 1,4-dioxane, 1,2-dibromomethane (EDB), and tert-butyl alcohol 
(TBA). Laboratory analytical data reports and tabulated results of groundwater samples collected 
on a semi-annual, annual, or biennial basis are provided in the annual groundwater reports, with 
the most recent being Appendix C of the 2020 Annual Groundwater Monitoring Report that was 
submitted to the OCD in February 2021. Groundwater monitoring data is maintained at the 
Refinery for a period of at least five years. 

No measurable PSH was present in any wells located in the direct vicinity of the PTU 
during either 2020 semiannual event. Benzene and ethylbenzene concentrations increased from 
not detected above the method detections limits in April 2019 to 0.000205 J1 mg/L and 0.00234 J 
mg/L respectively, in June 2020. However, 2020 results were less than the method detection limits 
during previous events and are at least an order of magnitude below their respective critical 
groundwater screening levels (CGWSLs). Additionally, iron exceeded the CGWSL in this well;

 
1 “J” indicates that the value being reported by the laboratory is an estimate. The value is less than the minimum 
calibration level but greater than the estimated detection limit. 



Groundwater Discharge Plan 
Artesia PTU LLC December 22, 2021 
 

3-6 

iron concentrations in this well have historically exceeded the CGWSL and fluctuated. Maps of 
the COC screening level exceedances from the most recent first and second semi-annual sampling 
events are provided in the 2020 Annual Groundwater Monitoring Report.  

TDS were detected in the groundwater near the PTU at concentrations in exceedance of 
CGWSLs. The average TDS concentration is approximately 2,400 mg/L at a depth of 
approximately 10 to 30 feet bgs. A summary of the most recent TDS results in the groundwater 
analytical data is provided in Table 4C of the 2020 Annual Groundwater Monitoring Report. Maps 
of the TDS critical groundwater screening level exceedances from the most recent first and second 
semi-annual sampling events are provided as Figures 26 and 27 of the 2020 Annual Groundwater 
Monitoring Report. Note that the monitoring wells which include the PTU area are located in the 
Cross-Gradient and Field East of Navajo Refinery sections of the Ground Water Monitoring 
Report. 



Groundwater Discharge Plan 
Artesia PTU LLC December 22, 2021 

 

Figures 

FIGURES FOR SITE CHARACTERTISTIC 
 
Figures 

3-1 Facility Water Sources 



DATE:
APPROVED BY:
CHECKED BY:
DRAWN BY:

FILE NO.:

TITLE:

PROJECT:

PROJ NO.:

FEBRUARY 2022

467910

467910_Figure_3-1.mxd

ARTESIA PTU, LLC
ARTESIA, EDDY COUNTY, NEW MEXICO

 
 

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!( !(

!( !(

!(

!(
!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(!(!(

!(

!(

!(

!(

!(

!(

!(

!(

!(

!(!(

!(

!(
!(

!(

!(
!(

!(!(

!(
!(

!(
!(

!(!(!(!(!(!(!(!(!(!(

!(!(!(!( !(!(

!(!(!(!(!(
!(!( !(

!(!(!(

!(!(!(!(

!(!(!(!(

!(!(!(!(

!(

!(!(!(!(!(!(!(!(!(!(!(!(!(!(!(

!(!(

!(

!(

!(!(
!(!(!(!(
!(!(!(!(

!(!(!( !(!(!(!(
!(

!(

!(

!(!(

!(
!(
!(
!(
!(

!(

!(

!(
!(

!(!(
!(!(
!(
!(
!(
!(!(

!(!(!(!(

!(!(!(!(

!(

!(

!(

!(

EPHEMERAL STREAM
EPHEMERAL STREAM

1 MILE BUFFER
(FROM BOUNDARY)

.25 MILE BUFFER
(FROM BOUNDARY)

EA G LE CRE EK(PERENNIALSTREAM)

1:30,360
1 " = 2,530 '

0 2,530 5,060
Feet

%LEGEND
WATER WELLS
!( DOMESTIC AND LIVESTOCK WELL
!( DOMESTIC (ONE HOUSEHOLD) WELL
!( EXPLORATION WELL
!( GEOTHERMAL BOREHOLE WELL
!( INDUSTRIAL WELL
!( IRRIGATION WELL
!( MUNICIPAL WELL
!( OBSERVATION WELL
!( POLLUTION CONTROL WELL

STREAM
WETLANDS
FACILITY PROPERTY BOUNDARY (FENCELINE SHOWN WHERE COINCIDENT) 
REFINERY FENCELINE
FENCELINE MARKING INDUSTRIAL ACTIVITY BOUNDARY 

FIGURE 3-1
505 East Huntland Drive, Suite 250

Austin, TX 78752
Phone: 512.329.6080
www.trcsolutions.com

M. JAGOE

FACILITY WATER SOURCES

Pa
th:

Plo
t D

ate
:

S:\
1-P

RO
JE

CT
S\H

OL
LY

_E
NE

RG
Y_

PA
RT

NE
RS

\Ar
tes

ia\4
679

10\
467

910
_F

igu
re_

3-1
.mx

d
2/1

8/2
022

, 09
:59

:42
 AM

 by
 MJ

AG
OE

  --
 LA

YO
UT

: A
NS

I B
(11

"x1
7")

Ma
p R

ota
tio

n:
Co

ord
ina

te 
Sy

ste
m:

0NA
D 1

983
 20

11 
Sta

teP
lan

e N
ew

 Me
xic

o E
ast

 FI
PS

 30
01 

Ft 
US

 (F
oot

 US
)

TR
C  -

  G
IS

TR
C  -

  G
IS



Groundwater Discharge Plan 
Artesia PTU LLC Revised February 18, 2022 
 

4-1 

4 POTENTIAL OR INTENTIONAL DISCHARGES 
This section of the Application addresses potential (unplanned) discharges to ensure that 

they do not adversely impact human health or the environment. There are no intentional (planned) 
discharges from the PTU at the time of the submittal of this Groundwater Discharge Plan in 
December 2021. 

4.1 STORAGE AND COLLECTION SYSTEMS 
Materials stored at the PTU that may present a risk to human health or the environment if 

unintentionally discharged include tallow, distiller’s corn oil, soybean oil, renewable diesel, 
bleaching earth, gums, caustics, citric acid lubricating and hydraulic oils (new and used), water 
system additives, contaminated process water, and contaminated stormwater. In addition, the 
Refinery may, at times, store rail cars containing asphalt, gas oil, and other petroleum 
hydrocarbons on the PTU rail spur. A detailed summary of materials stored in above ground 
storage tanks (ASTs) and other containers in the PTU, and information about the materials and 
containers, including if liquid or solid, type of container, estimated volume storage, primary and 
secondary containment, and whether lined or unlined containment, is provided as Table 4-1. The 
location of each tank can be found on Figure 2-1.  

The PTU is subject to the oil pollution prevention regulations in Title 40 of the Code of 
Federal Regulations, Part 112 (40 CFR 112), which includes the development and implementation 
of a spill prevention, control, and countermeasures (SPCC) plan to both avert and respond to 
unintentional discharges of oil and oil-derived products. This includes the provision of adequate 
secondary containment to control an unintentional release and prevent it from migrating, as well 
as measures to remedy a release, should one occur. The PTU’s current SPCC Plan is dated October 
2021. 

4.2 INTENTIONAL DISCHARGES 
There are no intentional discharges from the PTU. Any discharge at the PTU would be 

unintentional and could consist of any of the process materials listed in the section above or in 
Table 4-1. More information is provided in the next section. 

4.3 POTENTIAL DISCHARGES 
4.3.1 PTU Process Summary 

The 35 gallon per minute (gpm) PTU processes tallow, distiller’s corn oil, and soybean oil 
to remove impurities to create usable feedstock for renewable diesel production. Although 
renewable diesel is not produced within the PTU, renewable diesel made within the north adjoining 
Artesia Renewable Diesel Company (ARDC) RDU is piped back to the PTU to be held in tanks 
prior to rail loading for transport off-site. Transfer of most oils within the PTU is conducted via 
overhead piping, in elevated pipe racks, with the exception of the underground piping used to 
circulate material between the PTU and the RDU.  

There are three tank farm areas at the PTU, each of which is located within concrete 
containment. These tank farms are:  



Groundwater Discharge Plan 
Artesia PTU LLC Revised February 18, 2022 
 

4-2 

• PTU Tank Farm, which houses vegetable and/or animal oils in various stages of processing 

• Raw Product Tank Farm, which houses distiller’s corn oil, tallow, and soybean oil 

• RD Tank Farm, which houses renewable diesel ready for transport off-site 

The tank farms are shown on Figure 2-1. 

4.3.2 Typical Waste 

Wastes generated and managed at the PTU are non-hazardous wastes presented in Table 
4-1. The non-hazardous wastes listed may be present at the PTU at any time, though the type and 
quantity may vary due to the routine fluctuations in PTU operations.  

4.3.3 Wastewater 

All process wastewater from the PTU is collected and routed to a PTU WWTP for 
treatment prior to discharge to the City of Artesia publicly owned treatment works (POTW). The 
WWTP is designed to serve the PTU Process Area and treat process water and potential releases 
from nonpetroleum oil-filled process equipment within this area. Contact stormwater from process 
areas at the PTU will also be captured and routed to the on-site WWTP. No other drainage water 
is anticipated to be treated within the PTU WWTP unless a spill or release has occurred elsewhere 
in the PTU that requires use of a vacuum-truck or similar method to dispose of the contaminated 
discharge water. Tanks that may contain nonpetroleum-based oily discharge water located within 
containment are shown in Table 4-1. The location of the WWTP is shown on Figure 2-1. 

Wastewaters from the PTU process unit are pumped at an estimated average of 45 gpm 
from the PTU sump through heat exchangers then into one of two equalization (EQ) tanks. The 
EQ tanks allow for dampening of fluctuations in influent flow and loading so that the wastewater 
can be fed at a more consistent flow rate to the downstream treatment units. Diffused aeration in 
the EQ tanks provides mixing for the tank contents. Effluent from the EQ tanks is then routed to 
the Chemical Dissolved Air Flotation Unit (DAF) where the pH is adjusted and other water 
treatment chemicals (e.g., coagulants and flocculants) are added to aid in separation of oil and 
grease (O&G). Flocculated material floats to the surface of the DAF where it can then be skimmed 
off to the float chamber of the DAF. The float is collected and held in a storage tank for further 
treatment prior to disposal. The effluent from the Chemical DAF is then pumped to the Aeration 
Basin where activated sludge micro-organisms metabolize the remaining dissolved organic 
constituents. Nutrient nitrogen (urea) and phosphorus (phosphoric acid) are added to the feed to 
the Aeration Basin to promote micro-organism health and reproduction. The effluent from the 
Aeration Basin flows to the Secondary DAF where additional flocculant is added to enhance 
separation of activated sludge from the wastewater. Floated biomass in the Secondary DAF is 
primarily recycled to the Aeration Basin, with a portion wasted to the Sludge Holding Tank to 
maintain the required biomass inventory. Wasted biomass from the Secondary DAF is blended 
with the float from the Chemical DAF and dewatered using a decanter centrifuge to produce a 
solid sludge cake for disposal. The treated wastewater from the Secondary DAF is then pumped 
to a final wastewater holding tank where it combines with non-contact cooling tower blowdown. 
From the final holding tank, the treated wastewater is discharged to the POTW at a design flow of 



Groundwater Discharge Plan 
Artesia PTU LLC Revised February 18, 2022 
 

4-3 

up to 120 gpm (up to 90 gpm design maximum from the WWTP and up to 30 gpm from the cooling 
tower blowdown).  

4.3.4 Stormwater 
Rail loading and unloading operations, and the pre-treatment process for animal fats and 

vegetable oils are conducted under cover and are generally not exposed to stormwater. The PTU’s 
land development design utilizes the natural slope with engineered drainage swales designed to 
move stormwater away from industrial areas and eventually lead to a large unlined stormwater 
retention pond located in the northeast corner of the PTU area. All drainage between the swales 
and retention pond is collected by manual sluice gates to ensure that no contaminated stormwater 
leaves the PTU. Stormwater will not accumulate within the retention pond for longer than 96 hours. 
Any accumulated water will be visually inspected for potential impacts. If stormwater is found to 
be contaminated, it will be removed via vacuum truck and treated in the PTU WWTP. 
Accumulated stormwater from diked areas within the PTU is also allowed to evaporate naturally, 
which is typically expedited by local arid conditions. Should uncontaminated stormwater 
accumulate quicker than the rate of evaporation, a pump may be used to remove uncontaminated 
stormwater into the north adjacent vegetated stormwater swale.  

4.3.5 Disposal 

Non-hazardous wastes are shipped off-site via truck to appropriately permitted and 
approved facilities. HollyFrontier maintains and conducts a program for review and approval of 
waste disposal transporters and vendors to ensure wastes are properly disposed. 

4.3.6 Rail Storage 

As mentioned above, feedstocks, renewable diesel, and petroleum hydrocarbons will be 
stored in the PTU railyard. Runoff from the railyard area is captured and managed as described 
above to ensure that no impacted stormwaters leave the site. The stormwater controls, as described 
in the site SWPPP, and the site Spill Prevention, Control & Countermeasures (SPCC) Plan provide 
description of the measures implemented to contain a release from the largest rail car as well as 
the 24-hour, 25-year storm. 

4.3.7 PTU Cooling Tower 

The PTU Cooling Tower uses fresh water and Reverse Osmosis (RO) permeate to remove 
heat from the PTU Facility. Average and maximum flow of source (i.e., make-up) water to the 
cooling towers will be dependent on cooling water cycles but is anticipated to be approximately 
60 to 80 gpm. Cooling tower blowdown flow is estimated to be up to 30 gpm. 

Spill concerns are minimal within the cooling tower areas. The cooling systems are closed 
loop recirculating systems. While cooling system treatment chemicals may be added for scaling, 
corrosion, and fouling control, chemicals will be managed and handled according to best 
management practices. If cooling water was released, potential impacts to groundwater would be 
minimal as the cooling water is not in contact with process materials. In accordance with 
20.6.2.1203 NMAC, spills or releases of oil or other water contaminants will be reported using 
OCD Form C-141. Additionally, the facility is  graded such that if spills occur, waters will flow 



Groundwater Discharge Plan 
Artesia PTU LLC Revised February 18, 2022 
 

4-4 

towards, and be captured in, the northeast stormwater retention pond where the spill can be 
managed so that there is no off-site release. 

4.4 GROUNDWATER MONITORING 
The current Facility Wide Ground Water Monitoring Program includes an extensive 

network of monitoring and/or recovery wells that consolidates activities relating to the Navajo 
Refinery’s Resource Conservation and Recovery Act (RCRA) Permit and associated corrective 
action investigations and corrective measures. This monitoring program covers the Navajo 
Refinery including the area occupied by the PTU. In general, semi-annual (spring, fall) monitoring 
activities for wells currently encompass level-gauging (groundwater and PSH, where present) of 
monitoring and recovery wells and collection of groundwater samples from monitoring wells and 
select recovery and off-site agricultural irrigation wells. Section 3 (Site Characteristics) identifies 
figures featuring the locations of existing water wells and groundwater monitoring wells at the 
Navajo Refinery and the PTU. The Refinery gives prior notice to OCD (and to the New Mexico 
Environmental Department [NMED]) with respect to the semi-annual groundwater sampling 
events. Results of all monitoring and analysis activities are reported on an annual basis (in the 
Annual Groundwater Monitoring Report) to OCD and NMED.  

4.4.1 Sample Collection and Analysis 

Groundwater samples are submitted to an independent commercial laboratory for analysis 